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It's no efficacy for partly using this certificate if not allowed by NIMT.This certificate will be valid with office stamp.

FEEEITEEEZRIATERS (CNAS) IAFIIERLS: No L0848,
The number of the certificate accredited by CNAS is Ne L.0848.
HERENMEIRLGERS: ()&t (2018) 10015
Authorization certificate No (2018) 1001
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Add:No.10 Xianlin Road, Qixia District, Nanjing
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Reference of Testing
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Standard of Measurement Used in This Testing
e |NBEEREMES| epec | WEME |
iR BS/BE | BREARIFRE | ot e ERHS | EBESHHR
Name Model/Specification Uncertainty/Accuracy Standard Verification or calibration Valid Date
class/Maximum permissible error Organization/Certificate Ne
R EFE | DT-207L 0.5 X105B0031 | stk S U B MEE | 2023-02-26
*® 01260759
R R DM1-002 MPE:+0.5s/d / R R IIRE | 2023-02-14
01260647
RS | Veest 1101-111 MPE:+0.03%F S 13050420 |FACT T REEE AL | 2023-01-31 ———
H B RS 01260731 AL
>
|
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This standard of measurement used in testing be traceable to the national primary standard in the P.R.C
& M) b 2 3 7R 2L Ty 22 ; 2 A BRI Y A R
LSé;{ioanIIlé}é the Testing was Carried Out EI:[ @ %%’I’% BE&H}QE @ IKJD I j Z 4@&{1{4%&*"‘430
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Environmental Condition For Testing
aE ° e E 0 HE:
%%};_%ature 20 C lizeﬁla%\-/fell-{uﬁn%ity 50% Others /
WA/ FlE
Explanation/Professional Suggestion
a0 SR Ay BRI P 4R € I BORTEAR G Y, B FERORVERUAL 2 17E
If you hope the results of this testing conform to the technical target put forward by the manufacturer or the
WA AR ISR, @ ERNARESY 12 NH.
Regulations, you should take this instrument to test before this time limit.
HEULA:
Other Remarks
AR B AL 0 285 SR AN AR IR A IR it A 28
It's effect that the result of this report relate only for the sample(s) tested.
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Data/Result of Testing

1 HA AR 22 M B T AR e A -

T E 7 (rpm) 3500 8000 13000
SIS 2 5533 (rpm) 3508 8073 13212
B SR o 22 -0. 2% -0. 9% -1. 6%
AR NG -0. 1% -0. 1% 0. 1%

2. EMSARXS 22 -

BE IS T8 (s) S A 1E] (s) S IR AH X v 72

300 301. 4 —0. 5%

3y T BT [A] .

T ] (s) (ESELIEINES)
27.1 38. 1
4, A IFTE] 629 s

5. W JEmZE

W E I 5 (°C) 4.0 10.0 23.0
SN 2503 E (°C) 4.0 10. 1 23.1
T E Az (C) 0.0 0.1 0.1
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